iiterre

Circular

Economy

EUROPEAN UNION

2 Seas Mers Zeeén
NEREUS

European Regional Development Fund

NEREUS

@ Circular Economy

Water Recovery Final
Report

D 2.5.2 Recovery & optimization of water

@ UNIVERSITY

OF APPLIED SCIENCES

HZ UNIVERSITY OF APPLIED SCIENCES

i.silva.mendonca@hz.nl
emma.mcateer@hz.nl

DECEMBER 2021

This project has received funding from the Interreg 2 Seas Programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2503-011.

7 _ ‘Vr
7 5 Y4 PORTEMOUTH UNIVERSITY S
VIto water-link xDUCOOp ’des CAA o PORTSMOUTH OF APPLIED SCIENCES Water ==

industriewater o




@

iterreg B

LROPEAN UNKH

2 Seas Mers Zeeén Page 1 0f 41

nnnnnnnnnnnnnnnnnnnnnnnnn
[...]
co-funded by the European Regional Development Fund under subsidy contract No 2S03-011.




HilteIrrocy ks
2Seas Mers Zeeén Page 19 of 41
NEREUS

\ 4

. . Reverse Reverse
Sieves Nanofiltration > . P . »| Ozon-UV
osmosis 1 osmosis 2

A
<
<

A 4

uv P . N P Activate
4—— desinfection |€ Remineralisation [« carbon

v Subtitles

Sewage

Figure 8 - Water-link’s water recovery process flow diagram at Plein Publiek

. Reverse Reverse
Influent Nanofiltration . > . > Ozon
osmosis 1 osmosis 2

A

A 4

( > uv Activate
Water < . . < i isation [« <
< desinfection Remineralisation lon exchange carbon
' _T
Ca uptake
v Subtitles

Figure 9 - Water-link’s water recovery process flow diagram at the residential unit

CO; injection

3.2.2 Technologies

As seen in the process diagram, several different technologies were tested aiming to achieve a high-
quality purified water:

e Sijeves: This technology has been explained in section 3.1.2. It was used as the first step in the
Plein Publiek treatment train, as it is commonly applied as a primary treatment, for water
recovery.

e Nanofiltration: The NF technology has been explained in section 3.1.2. The NF implemented
in this unit consisted of a ceramic membrane. Unlike the polymeric membranes, the ceramic
can be used with raw wastewater, without the need of coagulation processes before-hand.

This project has received funding from the Interreg 2 Seas programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2S03-011.




Interreg N )

2Seas Mers Zeeén Page 20 of 41
NEREUS

For this reason, the nanofiltration follows the sieve unit for the removal of cations and
polyvalent ions.

e Reverse Osmosis: The RO technology has been explained in 3.1.2. Water-link used RO in two
steps in a row, with the aim of achieving high water purification efficiency. RO units were
applied in order to remove extra ions (usually monovalent ions) that permeated through the
NF membrane.

e Ozone + Ultraviolet Light (UV) irradiation: Ozone and UV treatments are particularly effective
when applied together, and have been used for several years for inactivation of pathogenic
organisms in water and wastewater (Couch, 2007). Ozone is a powerful oxidant that reacts
with organic compounds. Short-wave UV radiation is effective at breaking molecular bonds in
the DNA of microorganisms. When these technologies are combined, OH radicals are formed
upon ozone decomposition, which are the key components in the Advanced Oxidation
Processes (AOP), resulting in an enhancement of organic matter degradation (Couch, 2007;
Ince & Tezcanli-Glyer, 2004).

Ozone + UV technology was used as an advanced oxidation process (AOP) for removing
viruses, bacteria and odor. It also aimed to remove organic compounds, as it was verified that
they have permeated the RO membrane

e Activated Carbon (AC): Activated carbon is a versatile porous adsorbent with a high surface
area and adsorption affinity, having thus the ability to adsorb a large number of chemical
substances. These characteristics have made the process of adsorption on AC one of the most
effective in removing pollutants from water and also economically feasible (Katsigiannis et al.,
2015; B. Li et al.,, 2019). Additionally, this adsorbent does not generate toxins or
pharmacologically active products (Delgado et al., 2019; Katsigiannis et al., 2015).

The treatment train included activated carbon in order to increase organic and odor removal.

¢ |on exchange: This technology has been explained in section 3.1.2. It was used in water-link’s
process in order to remove ions that still permeated the RO membrane.

e Remineralization: Water that is obtained from desalination technologies such as RO, is very
low in minerals. When used to recover drinking water, it can affect its taste and also its health
aspects (Lesimple et al., 2020). According to the World Health Organization (WHO),
remineralization is an important step of water recovery, as essential minerals removed during
desalination should be added before distribution (Lesimple et al., 2020; WHO, 2011).

Remineralization was done with a remineralization filter with a prior CO; injection, to increase
calcium uptake. Secondly, the remineralization product was changed to a classic marble.

This project has received funding from the Interreg 2 Seas programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2S03-011.




witerreg B
2Seas Mers Zeeén Page 21 of 41
NEREUS

e UV disinfection: UV radiation is used as a water treatment technique due to its strong
germicidal (inactivating) ability, being an effective disinfectant against bacteria, viruses, and
protozoans. The radiation works affecting microorganisms by altering the DNA in the cells and
impeding reproduction. Therefore, the organisms are inactivated, but not removed from
water (Oram, n.d.). It is a chemical-free process that generates no by-products, therefore
recommended as a substitute for chemical additives (X. Li et al., 2019; USEPA, 2006).

According to water-link, during the Ozone + UV process, the total organic carbon (TOC) was
expected to be broken down to smaller molecular pieces, which are more likely to be
biodegradable. Therefore, the activated carbon would be used as a substrate for both oxygen
and TOC, creating a high biological effluent. Thus, the UV technology was used for
disinfection; also removing bacteria, viruses and protozoans.

3.3 DuCoop

3.3.1 Process flow diagram
Figure 10 presents DuCoop’s process flow diagram for the water recovery route.

Biogas

( Kitchen waste }
(Black-water} } » UASB j

Lt il

Struvite

reactor | _ _ _ _ _ __ _ _ _ _ _ _ __ ______ Heat
I MBR |
| ————y |

A\ 4
‘Grey—water» Denitrification | Nitrification —¥ Ultrafiltration [— Heat
exchanger

| ; S |

Subtitles

Figure 10 - DuCoop's water recovery process flow diagram

3.3.2 Technologies

The set of technologies used to treat black and grey water into process water, in DuCoop’s treatment
train, are explained below:

This project has received funding from the Interreg 2 Seas programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2S03-011.




Interreg N )

2Seas Mers Zeeén Page 22 of 41
NEREUS

e Upflow Anaerobic Sludge Blanket (UASB) Reactor: UASB is a high-rate anaerobic? digester
used to treat sewage, designed to be operated with a short hydraulic retention time (HRT3)
(Chong et al., 2012). This type of reactor has a very dense sludge bed, and above it, a sludge
blanket zone, enabling the biological reactions to take place between them. As this process
happens, soluble organic compounds in the influent are converted to biogas, consisting of
mainly methane and carbon dioxide (Aiyuk et al., 2006). This technology has a high removal
efficiency, except for pathogens and nutrients, therefore, requiring a post-treatment to reach
discharge standards (Chong et al., 2012).

The UASB reactor was used as a primary treatment, for water recovery, at DuCoop’s plant. Its
influent was black water and kitchen waste. As the effluent from a UASB reactor typically still
contains nutrient and organic matter, it was subsequently fed to a struvite reactor to remove
phosporus. After this treatment step it is combined with grey water, into the
nitrification/denitrification unit to enhance removal. It should be noted that the UASB and
struvite reactor was not covered by the scope of the NEREUS project, however the effluent
from the UASB was fed into the rest of the treatment train which was covered by the NEREUS
project and therefore had an impact on the rest of the process.

e Membrane bioreactor (MBR) + ultrafiltration (UF): A MBR connects membrane filtration to a
biological active sludge system, replacing the sedimentation basin in classic biological
purification. This process ensures that floating matter is retained and separates the sludge
from the fluid (EMIS, 2010). This combination also avoids secondary clarification and tertiary
steps and is a promising alternative to conventional treatment, as membranes can achieve a
high degree of water purification (Zaviska et al., 2013).

The MBR used by DuCoop includes both nitrification and denitrification, These processes are
used for nitrogen removal and involve microbial elimination of ammonium (Thakur & Medhi,
2019). Nitrification is a microbial process by which reduced nitrogen compounds (primarily
ammonia) are sequentially oxidized to nitrite (NO2) and nitrate (NOs) under aerobic
conditions (USEPA, 2002). Denitrification is the sequential process, and involves the reduction
of both ionic nitrogen oxides, under anaerobic conditions, into molecular nitrogen. The
combination of these techniques aims to have a complete conversion into dinitrogen (N2),
however, some factors such as dissolved oxygen, carbon source, and pH have to be monitored
in order to avoid the formation of NO; (nitrous oxide) (Formen, 2019; Thakur & Medhi, 2019;
Vazquez-Torres & Baumler, 2016).

At DuCoop’s plant, a MBR with ultrafiltration membranes was used to treat grey water and
the effluent from the UASB unit. Due to this anaerobic reactor, the influent of the MBR unit
had sometimes a high amount of organic matter in its composition due to periodic sludge
washout. For this reason, nitrification and denitrification techniques were applied in order to
convert ammonium into N2, which is a non-pollutant gas. The UF’s role was to retain particles
and sludge that come from the biological reactor. Water that permeated the membrane is the
final product: process water. Additionally, an external carbon source (glycerine) was dosed in
the reactor when not all nitrogen was removed in the nitrification/denitrication steps.

2 A process that occurs without oxygen presence.
3 Represents the average time that components stay inside the reactor.

This project has received funding from the Interreg 2 Seas programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2S03-011.




@

2Seas Mers Zeeén Page 23 of 41
NEREUS

Furthermore, operational conditions of the MBR are presented in Appendix B, Table B2.

e Chemical coagulation (FeCl3): This technology is explained on section 3.2.1.

Iron chloride was dosed in the anoxic tank of the MBR, as a coagulant, in order to remove
inorganic soluble phosphorus. These impurities coagulate and are removed from the water as
sludge.

4 Results

This chapter focus on the results obtained by each pilot partner when recovering the aimed type of
water, as well as the recovery percentage and quality of the end product. It also presents the process
optimization applied in each plant and the conditions chosen as the best for achieving their targets.

4.1 Evides Industry Water

4.1.1 Recovery percentage

The permeate flow of the reverse osmosis unit was about 0.2 m3/h, representing an overall recovery
of 7.1%. According to Evides, the water recovery is low due to losses in buffering and on the
side/concentrate streams of the process units.

4.1.2 Recovered product

The final product is the water recovered at the permeate of the reverse osmosis unit. According to
Evides, the water could be used for irrigation purposes, but would have to be qualitatively analyzed
to get an end-of-waste status and be safe for reuse. As they did not have a customer for their final
product at Harnaschpolder, this analytical step was not performed.

4.1.3 Process optimization

The removal of large particles by coagulation played an important role for the water recovery route.
Initially Evides tested an iron electro-coagulation unit, that was later replaced by coagulation with
iron chloride dosing.

The first tests concerning the EC-pilot consisted of applying different amperages, varying between
200 — 800 A. The results indicated that applying 500 A resulted in a better coagulation and turbidity
removal, however, not appropriate for running the treatment train (Steenbakker, 2019). An
important remark is that the sample was not the same within the tests, meaning that they had a
different initial turbidity, which can affect the comparison of its removal efficiency. It was also
concluded that the flocculation vessel, which is part of the EC system, almost did not contribute to
the settling and removal of particulates. The results of these tests, after 30 minutes of sedimentation,
are presented in Figure 11.

This project has received funding from the Interreg 2 Seas programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2S03-011.




witerreg |

RGO

2Seas Mers Zeeén Page 24 of 41

uuuuuuuuuuuuuuuuuuuuuuuuu

100,0%
90,0%
80,0%
70,0%

60,0%

50,0%

40,0%

30,0%

20,0%

<l LT
0,0% I - l l I n

500-3-0 800-3-0 800 -3-10 800-2-0 500-2-0 200-2-10 200-2-0 200-3-0

Removal efficiency (%)

B Influent  m Reactor Effluent M Flocc. Vessel effluent

Figure 11 - Efficiency of turbidity removal for EC tests

Note. The x axes corresponds to the tests performed and given numbers stands for: current (A) — influent flow (m3/h) —
mixer (%).

Therefore, new lab tests were done (in a jar-tester) with a slow mixing of the flocculation tank, which
improved the turbidity removal. The jar-test experiments presented results up to a turbidity removal
of 80%, particulate COD of 90% and total phosphorus (TP) of 90% (van den Brink & van de Griek,
2019).

Although the initial improvements led to increased particulate removal on a lab-scale, these results
could not be achieved in the pilot setup. Additionally, Evides faced challenges with iron precipitates
accumulating inside the bottom of the EC reactor, on the NF membrane and also in its permeate.
Figure 12 is a picture of the Fe deposition on the NF membrane surface.

This project has received funding from the Interreg 2 Seas programme 2014-2020
co-funded by the European Regional Development Fund under subsidy contract No 2503-011.




@

ilerreg
2Seas Mers Zeeén Page 25 of 41

Figure 12 - Iron deposition on the NF membrane

Some hypotheses were that the oxidation of Fe(ll) to Fe(lll) was not sufficient, the flocculation and
settling were not optimal and the design of the EC reactor. After some optimization trials, such as
changing the aeration rate and the reactor design, the water quality was not satisfactory and Evides
decided to replace the EC unit for a coagulation reactor with FeCls dosing. They found the optimum
iron dosing to be 20 mg/L, as higher dosages did not add extra benefit.

Following the train, the water then leaves the coagulation unit and is treated by a two stage
nanofiltration. Evides tested different membranes, from NXFiltration, for salt removal: MWCO of 400
and 800 Da. Both of the membranes presented a good permeation flow rate, and the chosen one was
the 800 Da with a permeability of 8 — 12 L/m2.h.bar. As both of the membranes were satisfactory for
permeation and overall turbidity rejection (95 — 98%), the 800 Da membrane was chosen due to its
ability to let more nitrogen pass through, which enables its recovery. This process, related to nutrient
recovery, is explained on the D2.4.1 NEREUS Resource recovery final report, section 4.1.3.2.

For the reverse osmosis unit, not many optimization tests were performed. As this is the last unit of
the treatment train, it was not continuously operated and assessed due to challenges that occurred
in earlier units. Nevertheless, according to Evides, the RO was stable when operated and the fouling
that occurred could be successfully removed with chemical cleaning.

4.1.4 Full scale design

According to Steenbakker & van den Brink, 2021, the plant should be a full scale in order to be
economically feasible. It was concluded that resource recovery can reach a full scale design
depending on the stream, source and application. However, they do not intend to go full-scale with
this same setup.

4.2 Water-link

4.2.1 Recovery percentage

As water-link did not have as an initial goal a recovery percentage target, it was not measured for